



# 领 锋 建 材 检 测 有 限 公 司

LEADING EDGE CONSTRUCTION MATERIALS TESTING CO., LTD.

Tel: 0758-3632768 Fax: 0758-3632733 Email: info@le-testlab.com

工程实例 PROJECT LIST				
序号 No	测试日期 Date of Test	描述 Description	测试标准 Test Performed	客户 Client
1	2009	撞击测试 Impact test	BS6206	沈阳远大
2	2009	卡力霸槽拉伸测试 Tensile load test on Channel (Several dozens of times)	BS5080	金属研制
3	2009	卡力霸槽拉伸测试 Shear load test on Channel (Several dozens of times)	BS5080	金属研制
4	2009	Harkk 栏杆系统性能测试 Performance and testing criter for Harkk balustrade system	内部方法 In-house method	金属研制